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[LLUSTRATED PARTS LIST l
ILLUSTRATED PARTS LIST
1 Short Onfeed table
2 Straightening infeed table
3 Bottom head vertical adjustment
4 Second bottom head outboard bearing
5 Bottom and top head horizontal adjustment
6 Top head vertical adjustment
7 Top head outboard bearing @
8 Top head flapper type chipbreaker O
9 Top head receding chipbreaker 0
10 Pneumatic chipbreaker top head A
11 Manual lock for top head outboard bea
12 Manual lock for top head outboa ing (with side guide)
13 Top head pad pressure
14 Fence and near side head @ment
15 Near side head chipbrea@\ side presure
16 Main drive and gearboxes
17 Gearbox couplings %
18 Drive from gearboxes\to feed rolls
19 Drive shafts fi @ rise and fall
20 Drive to bott o&ie d rolls
21 Beami Il gearbox
22 Top rolle ssure unit
23 sure mounting
24 e roller pressure
25 ed bed roll
26 ge mounted feed roll
27 haft mounted feed rall
28 Standard vertical spindle
29 Standard horizontal spindle
30 High precision horizontal spindle
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31
32
33
34
35
36
37
38
39
40
41
42
43

Universal head adjusting mechanism

Unit ‘G’ splitting head — spindle ( V belt drive)

Unit ‘G’ splitting head - spindle (timing belt drive)

Unit ‘G’ splitting head — outboard bearing

Unit ‘G’ splitting head — vertical adjustment

Unit ‘G’ splitting head — horizontal adjustment

Unit ‘G’ splitting head — top pad pressure and riving knives
Unit ‘G’ splitting head — anti-kick back fingers

Unit ‘G’ splitting head — chain tensioner to horizontal spindle
Intermediate feed roll &

Push feed system O

Infeed nip driven roller system 0

XE E-unit (outboard bearing top head)

XE E-unit (top head pad pressure) *

XE E-unit (top head chipbreaker \t

XE E-unit (outboard bearing sec@ ttom head)
XE E-unit (second bottom mter)

XE E-unit (top head join@

o
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lI' ILLUSTRATED PARTS LIST

1. SHORT INFEED TABLE

Ref No. Description No Off.
1 Vertical slide 1
2 Pointer 1
3 Bearing block 1
4 Rise and fall screw 1
5 Clamping pad 1
6 Rise and fall nut 1
7 Slide strip 1
8 Short infeed frame 1
9 Ratchet spanner 1
10 Bristol handie M10 1
11 Grease nipple @ 2
12 Collar 1
13 Taper pin 00 1
14 'INA' thrust washer ref. AS 1730 . 3
15 'INA' thrust bearing ref. AXK 1730 '\ 2
16 'INA' shaft washer ref. WA 8110 1
17 Bronze brush 20mm O/D x 16 b % 2bmm long 1
18 Hexagon setscrew M10 x r@mng 2
19 Hexagon socket capsc 0 x 25mm long 2
20 Hexagon socket caps 10 x 55mm long 4
1

21 Scale (imperial or n@q

O
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INFEED TABLE
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2 STRAIGHTENING INFEED TABLE

Ref No. Description

1 Infeed table

2 Lever for table height adjustment

3 Locking handle

4 Locking ring

5 Adjustment scale

6 Eccentric brush

7 Pivot pin for table

8 Pivot pin for adjusting lever

9 Lever block

10 Pasitioning stud for table

11 Spring @
12 Spring tension stud O
13 Lower pivot pin for table 0
14 Pivot link for table "
15 Mounting bracket for adjusting Ievef\o

16 Nose for table

17 Chip deflector 6

18 Straightening rod @

19 Spacer $

20 Plain washer M12

21 Hexagon nut M12 Q@

22 Plain washer M1

23 Hexagon nut

24 External cir R25

25 Hexag t capscrew M8 x 70mm long
26 Hexagon sdcket grub screw M6 x 12mm long
27 He ‘sacket countersunk M6 x 10mm long
28 Hexagon socket capscrew M6 x 25mm long
29 @Eon pin 4mm dia.

30 exagon socket capscrew M8 x 30mm long
31 Hexagon nut M8

32 Hexagon nut M10

33 Hexagon socket grubscrew M8 x 20mm long
34 Hexagon locknut M8

35 Nylon insert

No Off.
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FIG 2 STRAIGHTENING INFEED TABLE
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3. BOTTOM HEAD VERTICAL ADJUSTMENT

Ref No. Description No Off.
1 Bevel box for bottom head adjustment
2 Bracket for cross shaft bearing

Cross shaft for bottom head rise and fall
4 Sqguare end shaft extension
5 End cap for rise and fall bevel box
3] Screw for bottom head rise and fall
7 Bevel gear for rise and fall
8 Bevel gear for rise and fall

9 Cover for bevel box

10 Sealing ring

11 Key 8mm x 7mm x 20mm @
12 'INA' shaft washer ref WA 81105 O
13 'INA' thrust washer ref AS 2542 0
14 "INA' thrust bearing ref AXK 2542 o

15 Plain washer M18 '\(\

16 Hexagon lock nut M16 \&

17 Taper pin

18 Siko position indicator 0902\ jm

19 Key 5mm x 5mm x 20

20 Collar dia. 20mm bore

21 Hexagen socket gr %«t M6 x 6mm long

22 'INA' thrust wash

AN_L_LCOM_LMJ}._J_—L—-L.—L—LN-—LMNMMMMMMM_L_L_[_I_L

23 'INA' thrust be ef AXK 2035

24 External circ .16mm

25 Hexago @ t capscrew M4 x 10mm long
26 Hexagen 3 gcket capscrew M6 x 20mm long
27 Bu im O/D x 20mm I/D x 25mm long
28 Omm O/D x 25mm /D x 25mm long
29 h 25mm O/D x 20mm I/D x 15mm long
30 exagon socket capscrew M6 x 75mm long
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BOTTOM HEAD VERTICAL ADJUSTMENT
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4 2ND BOTTOM HEAD OUTBOARD BEARING

Ref No. Description No Off.
1 Main frame -
2 Slide block 1
3 Slide block 1
4 Mounting plate for outboard 1
5 Locknut 1
6 Housing for outboard beating 1
7 'C' washer 2
8 Shoulder screw 2
9 End plate 1
10 Sealing bush 1
11 Hexagon socket capscrew M8 x 16mm long @ 4
12 Tension pin 6mm dia. x 24mm long O 4
13 Stud M12 x 45mm long 0 2
14 Stud M12 x 80mm long 2
15 Plain washer M12 2
16 Nut M12 \jr\ 2
17 Collar nut M12 6 2
18 Dowel 2
19 Handwheel @ 2
20 Laminar sealing ring (t gs per set) 2
21 Laminar sealing ring mgs per set) 2
22 - Internal circlip 10 1
23 ‘RHP' Bearing 11 TB EP7 1
24 'ETP' sleeve \ 1
25 Hexago@ countersunk screw M5 x 12mmiong 2
26 Cover 1
27 Mag% tatch 1
28 H n head setscrew M6 x 12mm long 2
29 washer M6 2
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FIG 4 2ND BOTTOM HEAD OUTBOARD BEARING
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5. BOTTOM AND TOP HEAD HORIZONTAL ADJUSTMENT

Ref No. Description

1 Main frame

2 Head slide

3 indicator shaft

4 Housing for shaft bearing

5 Square end shaft extension

6 Calibrated dial

7 Universal drive shaft

8 Bearing bracket

9 Horizontal adjustment screw

10 Horizontal adjustment nut

11 Horizontal adjustment shaft @
12 Sprocket O
13 Taper pin No. 4 0
14 Taper pin No. 1 .

15 Tension pin 6mm dia. x 32mm Iong‘\o

16 GACO' O ring ref. RM 0196-24\N\=

17 External circlip 20mm dia.

18 Bronze bush 26mm O/w I/D x15mm long
19 Bronze bush 25mm O/ ml/D x 25mm long
20 Plain washer M20

21 'Renold’ chain ref. %1 046

22 Chain connectin

23 Chamfered n tM24 x 1.5

24 'INA* sha v@ r ref. WS2542

25 'INA' th ring ref. AXK 2542

26 INA't rus asher ref. AS 2542

27 Plai sher M10

28 gon head setscrew M10 x 30mm long

29 agon head setscrew M10 x 15mm long

30 exagon head setscrew M10 x 70mm long

31 Digital indicator

32 Hexagon socket capscrew M8 x 20mm long

33 Plain washer M8 '

No Off.
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6. TOP HEAD VERTICAL ADJUSTMENT

Ref No. Description No Off.
1 Socket head capscrew M12 x 30mm long 4
2 Plain washer M16 1
3 Slide strip i
4 Top head vertical slide 1
5 Vertical rise and fall screw 1
6 Nut for rise and fall screw 1
7 Hexagon head setscrew M8 x 25mm long 2
8 Top cover 1
9 Hexagon socket capscrew M6 x 8mm long 4
10 Bevel gear 1
11 Worm gear @ 1
12 Bearing 'SKF' 6204 RS O 2
13 Dog clutch 0 1
14 External circlip 16mm dia. o 2
15 Bronze bush 20mm O/D x 16mm®m long 2
16 Tension pin 6mm dia. x 32mm | 1
17 Gearbox/clutch housing ‘6 1
18 Clutch spacer washer @ 2
19 External circlip 30mm dia. 2
20 Thrust washer 'INA' re 542 2
21 Thrust bearing 'INA! K 2542 2
22 Shaft washer 'IN WS 2542 2
23 Locknut M16 \ X | 2
24 Bronze bus@m O/D x 25mm |/D x 20mm long 1
25 Hexag t grubscrew M6 x 10mm long 1
26 Clutchylocation arm 1
27 Cl s%\cﬂusting shaft 1
28 S for spindle lock 1
29 I ball 10mm dia. 1
30 ocking handle M10 x 25mm male 1
31 Parallel key 8mm x 7mm x 14mm long 1
32 Bronze bush 35mm O/D x 30mm I/D x 20mm long 1
33 Bevel gear 1
34 Parallel key Smm x 5mm x 20mm long 1
35 Main frame 1
36 Bearing bracket 1
37 Bronze bush 25mm O/D x 20mm KD x 15mm long 2
38 'Siko’ digital readout 0902E 2mm 1
39 Hexagon socket capscrew M6 x 20mm long 2
40 Piain washer M6 2
41 Square end shaft extension 1
42 Taper pin no. 1 1
43 Compression spring 1
44 External circlip 25mm dia. 1
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FIG 6 TOP HEAD VERTICAL ADJUSTMENT
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6. TOP HEAD VERTICAL ADJUSTMENT (cont)

Ref No. Description No Off.
45 Notch nut M24 x 1.5p 1
46 Clutch yoke 1
47 Adijusting shaft 1
48 Hexagon socket capscrew M6 x 10mm long 2
49 Bottom cover 1
50 Parallel key 8mm x 7mm x 32mm long 1
51 Warm wheel 1
52 Bronze bush 25mm O/D x 20mm VD x 25mm long 1
53 Thrust bearing 'INA' ref AXK 2035 2
54 Thrust washer 'INA' ref AS 2035 4
55 End cap 1
56 Hexagon socket capscrew M6 x 20mm long @ 3
57 tnternal circlip 47mm dia. O 2
58 Collar 32mm O/D x 20mm D x 14mm 1
59 Hexagon socket grub screw M6 x 6mm .g’ 1
60 Hexagon socket capscrew M8 x 167 g 4
61 Disc spring washer 1
62 Wormbox cover 1
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FIG 6 TOP HEAD VERTICAL ADJUSTMENT
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7. TOP HEAD OUTBOARD BEARING

Ref No. Description

1 Support bracket for outboard {(manual lock)
or support bracket for outboard (hydro lock)

2 Locknut

3 'C' washer

4 Housing for outboard bearing

5 Sealing bush

6 Shoulder screw

7 End plate

8 Laminar sealing ring

9 Laminar sealing ring

10 Internal circlip 100mm dia.

11 Hexagon socket countersunk screw M5 x 1 long

12 'RHP" bearing ref. 6211-TB-EP7

13 Stud M12 x 80mm long .

14 Taper Dowel 12mm dia, x 60mm Ioﬁg@

15 Collar nut M12 8]7

16 Handhweel

17 ETP sleeve @

18~ Cover for outboard $

19~ Magnetic catch

20" Plain washer M6 6

217 Hexagon head s@v M6 x 12mm long

N\
* Not illustr
ol

&.
$$

No Off.
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FiG 7

TOP HEAD OUTBOARD BEARING

Wadkin
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8. TOP HEAD FLAPPER TYPE CHIPEREAKER

Ref No. Description No Off.
1 Top head hood 1
2 Chipbreaker mounting 1
3 Chipbreaker 2
4 Rise and fall adjustment screw 1
5 Pivot pin for chipbreaker 2
6 Stud for spring pressure 2
7 Cap for spring 4
8 Chip deflector 2
9 Pivot pin for eye joint 2
10 Locking nut 2
11 Stud for chipbreaker mounting lock @ 2
12 Chipbreaker shoe 70mm long O 2
or Chipbreaker shoe 20mm long 0 2
or Chipbreaker shoe 115mm long . 2
13 Compression spring ¢ (\ 2
14 Locknut M10 \jr\ 6
15 'Festo' M10 eye joint ref. SGS- 2
16 Hexagon socket countersu w M6 x 10mm long 4
17 Hexagon socket counte screw M8 x 25mm long 4
18 Bronze bush 20mm O/ 6mm /D x 25mm long 4
19 Hexagon socket gru M6 x 8mm long 4
2
2
2

20 Plain washer M1

21 Plain washer

22 Self Iocki%% 10
Q
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FIG 8 TOP HEAD FLAPPER TYPE CHIPBREAKER
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9 TOP HEAD RECEDING CHIPBREAKER

Ref No. Description No Off.
1 Top head hood 1
2 Radial chipbreaker 2
3 Bottom pivot link 2
4 Top pivot link 2
5 Top bearing pin 2
6 Bottom beating pin 2
7 Spring cap 2
8 Pin for eye joint 2
9 Spring pressure for adjusting nut 2
10 Radial chipbreaker mounting 1
11 Stud for rise and fall lock @ 2
12 Locking nut O 2
13 Short pivot bar 0 2
14 Long pivot bar " 2
15 Stud for spring pressure ‘\(\ 2
16 Rise and fall screw \& 1
17 Shoe for chipbreaker - 65mm | 6 2

or Shoe for chipbreaker - 90 2

or Shoe for chipbreaker - ong 2
18 Chip deflector 2
19 Chamfered notch n@ 2
20 Disc spring 36.6 /D x 20.4mm I/D x 0.5mm thick 12
21 Compression 27.94mm O/D, wire

dia. 2.15m length 88.9mm 2

22 Bronze 4mm O/D x 10mm I/D x 16mm leng 2
23 Bronze brwsh 20mm O/D x 16mm I/D x 18mm long 8
24 Bm@tﬁush 25mm O/D x 20mm /D x 20mm long 4
25 asher M12 2
26 agon socket grubscrew M6x 8mm long 10
27 exagon socket countersunk screw M8 x 25mm long 4
28 Hexagon socket countersunk screw M6 x 10mm long 4
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10. PNEUMATIC CHIPBREAKER TOP HEAD

Ref No. Description No Off.
1 Bracket for pneumatic cylinder 1
2 'Festo’ single acting cylinder ref. 2384-AG-35-50 2
3 Hexagon socket capscrew M8 x 80m iong 4
4 Hexagon socket grubscrew M6 x 8mm long 2
5 Locknut M10 2
6 'WDS' domed nut M10 ref. 617-203 2
7 Plastic insert _ 2
8 Standard receding chipbreaker mounting 1
9 Standard flapper chipbreaker mounting 1
Note:-

The assembly of the pneumatic cylinder is the same as th al
chipbreaker apart from the addition of those parts indicate is page.
ltem 5 replaces item 22 on the standard flapper type eaker.

www.DaltonsWadkin.com



Y3IH JdOL — YIMVIAHLIHD  JIIVAN3ING Ol 9ld

www.DaltonsWadkin.com

JdAL ONIGIOTY

1817 S1Hvd 3.1vd.isSnTl

JdAl Y3davld

vieom

www.DaltonsWadkin.com



www.DaltonsWadkin.com

Wadkin

ll' ILLUSTRATED PARTS LIST

11. MANUAL LOCK FOR TOP HEAD OUTBOARD BEARING
Ref No. Description No Off.

Qutboard bearing support

Mounting block

Plate for limit switch

Shim for outboard bearing lock

Actuator for lock

Handle M12

Limit switch

Stud M12 x 95mm long

Hexagon socket capscrew M8 x 30mm long
Hexagon socket capscrew M6 x 16mm long
Hexagon socket capscrew M4 x 16mm long @
Hexagon socket grubscrew M5 x 12mm Ion()

OO~ ®O>O W =

-
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FIG 11 MANUAL LOCK FOR TOP HEAD OUTBOARD BEARING
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12, MANUAL LOCK FOR TOP HEAD OUTBOARD BEARING (WITH SIDE GUIDE)
Ref No. Description No Off.

Qutboard support

Side guide support block

Limit switch bracket

Side guide support

Rear plate for limit switch

Actuator for outboard bearing lock

Shim for bearing lock

Spacer

Hexagon socket grubscrew M5 x 12mm long

O~~~ d s WHN =

10 Hexagon socket capscrew M4 x 16mm long

11 Limit switch (Q
12 Hexagon socket capscrew M6 x 16mm Iongo

13 Hexagon socket capscrew M8 x 40mm Io@)

14 Plain washer M10 "

15 Hexagon head setscrew M10 x 25m g

16

17

Handle M12
Stud M12 x 95mm long 6

A\

%)
5
$ .

&

www.DaltonsWadkin.com



www.DaltonsWadkin.com

ILLUSTRATED PARTS LIST 'I'

MANUAL LOCK FOR TOP HEAD OQUTBOARD BEARING
( WITH SIDE GUIDE )
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13. TOP HEAD PAD PRESSURE

Ref No. Description No Off.
1 Top head hood 1
2 Shoe for pad pressure 1
3 Cross tenon 1
4 Top pressure slide 1
5 Gib strip i
6 Wear strip 1
7 Raising screw 1
8 Top plate 1
9 'Flexo' compression spring ref. 283824 1
10 Plastic handwheel 1
11 'WDS' tee nut ref. 664203 @ i
12 Grease nipple O 2
13 Tension pin dia. 6 x 20mm (ong 0 2
14 Bronze headed bush . i
15 Hexagon locknut M12 ‘\Q 2
16 Hexagon locknut M8 \& 4
17 Hexagon nut M10 6 1
18 Plain washer M10 % 1
19 Stud M10 x 50mm lon 1
20 Plain washer M12 2
21 Hexagon head sets %/[8 X 25mm long 10
22 Hexagon head s@ M8 x 30mm long 4

N
Q"b
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FIG 13

TOP HEAD PAD PRESSURE
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14. FENCE AND NEAR SIDE HEAD ADJUSTMENT

Ref No. Description No Off.
1" Spindle carriage 1
2 Nut for horizontal adjustment 1
3 Nut for vertical adjustment 1
4 Vertical adjustment screw 1
5 Gear bracket 1
6 Bevel gear 2
7 Gear bracket cover (not illustrated) i
8 Rear shaft 1
9 Collar 1
10 Bearing plate 1
11* Locking shaft @ 1
12 Clamping block O 1
13 Legend plate c) 1
14 Grease nipple . 2
15 Calibrated dial Q i
16" Vertical adjusting shaft 1
17* Vertical adjusting shaft (digital r) 1
18* Horizontal adjusting shatt (p 1
19* Horizontal adjusting sh@i al readout) 1
20 Square end shaft ada 1
21 'INA' thrust bearing K 2542 1
22 'INA' thrust wash AS2542 1
23 'INA' shaft washerref. LS 2542 1
24 Chamfered nut M24 x 1.5p 2
25 Bronze@ mm Q/D x 20mm /D x 25mm long 1
26 Bronze b 20mm O/D x 16mm I/D 25mm long 1
27 He@ﬂ’selﬂocking nut M12 1
28 n socket grubscrew M6 x 6mm long 2
29 agon socket capscrew M8 x 50mm long 2
30 exagon socket capscrew M10 x 30mm long 4
31 Hexagon head setscrew M10 x 80mm long 1
32 Hexagon head setscrew M10 x 20mm fong 1
33 Hexagon socket grubscrew M6 x 8mm long 1
34 Plain washer M10 2
35 Large plain washer M10 1
36 Nut M10 1
37 Tension pin 6mm dia. x 50mm long 2
38 Key 5mm x 5mm x 20mm long 4
39 Taper pin No.1 {quantity per digital readout) 1
40 Taper pin No.2 2
41 Collar 32mm O/D 20mm I/D x 14mm wide 2
42 'Gaco' 'Q' ring ref. RM-0246-24(quantity per dial readout) 1
43 Drive screw No. 6 x 3/8" long 2
44 Support stud 1
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14. FENCE AND NEAR SIDE HEAD ADJUSTMENT (cont)

Ref No. Description No Off.
45 Locking handle M12 x 25mm long 1
46 L.ocking handle M10 x 25mm long 1
47 Brass pad 6mm dia. x Smm 1
48 Stud M12 x 70mm long (not illustrated) 1
49 Plain washer M12 1
50 'INA’ thrust bearing ref. AXK 2035 2
51 'INA" thrust washer ref. AS 2035 4
52 'INA" shaft washer ref. WS 81104 1
53 Digital readout 1
54 Lock nut M16 2

* Specify if item is for fence or near side hep
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FIG 14 FENCE AND NEAR SIDE HEAD ADJUSTMENT
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15 NEAR SIDE HEAD CHIPBREAKER AND SIDE PRESSURE

Ref No. Description
1 Bracket and pivot pin

2 Chip deflector

3 Shoe

4 Hexagon head setscrew M10 x 35mm

Plain washer M10
Spring, spring tensioner and roller arm
Pin for roller, roller and 20mm circlip

o) th

No. Off

—_ - DN A
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FiG 15 NEAR SIDE HEAD CHIPBREAKER AND SIDE PRESSURE
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16. MAIN DRIVE AND GEAR BOXES
Ref No. Description No Off.

1 'Siti' gearbox - output shatts

both ends (male - male) -
2 'Siti' gearbox - output shaft one

end only (male - female) -
3 ‘Siti' gearbox - output shaft one end

only, blanked off other side
4 Upper cover for drive belt -
5 Lower cover for drive belt -
6 Bottom wormbox mounting bracket -
7 Wormbox mounting brackst -
8 'Uniroyal' HTD belt ref. 800-8M-50 (Q -
9 ‘Uniroyal' pulley and bush set O

comprising of HTD 40-8M-50F puiley 0

and taperlock bush 1615 40mm bore
10 ‘Uniroyal' pulley and bush set ¢

comprising of HTD 48-8M-50F \
and taperiock bush 2012 30mm -

11 Feed drive pulley cover fb -
12 Feed drive bracket @ -

L 4

13 Gearbox mounting bra -
147 ‘Simplatrol’ drive mg KW (7.5hp) -
15 Gearbox extensi -
16 Drive shaft (s ngth) -
17~ '‘Brook’ drive,&mr 11kW (15 hp) -
18 'Simpla@ -assembly -
19 "Uniroyal D belt ref. 1200-8M-50 -
20 Ext@ﬁ shaft -
21 'R r' taperlock bush ref. 029P0038 -
22 ner' HTD puilley ref. 90.8.50

23 enner' pulley and bush set

comprising of HTD pulley 30-8-50 5F and
taperiock bush 1210 28mm bore

24 Plate for power train

25 Pivot shaft for motor , -
26 Motor plate for pivot -
27 Mounting bracket for gear boxes -
28 Pivot bracket -
29 Cover -

lHustration only shows an example of possible
gearbox layout

* Note: when ordering motors specity frequency
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17. GEARBOX COUPLINGS

Ref No. Description No Off.
1 Gearbox 1
2 Coupling segment dia. 19mm bore or dia. 24mm bore 1
3 Hexagon socket grubscrew M6 x 10mm long 1
4 Flexible spider insert 1
5 Coupling segment 19mm A/F 1
6* Hexagonal drive shaft 19mm A/F 1
7 Extended coupling segment dia. 19mm

bore or dia. 24mm bore 1
8 Gearbox extension shaft 1
9 Key 6mm x 6mm x 35mm long 1
10 Flange coupling @ 1
11 Taper lock bush ref 029K0019 O 1
12 Pultey 1
13 Hexagon socket capscrew M6 x 12m or;g) 4
14 Boss for drive coupling * 4
15 ‘Gaco’ 'O’ ring ref RMO 156-24 \& 4

* Note: Specify bore si.@@plings and length on drive shaft.
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17. GEARBOX COUPLINGS (cont)

Ref No. Description No Off.
1 Gearbox 1
2 Coupling segment dia. 19mm bore or dia. 24mm bore 1
3 Hexagon socket grubscrew M6 x 10mm lang 1
4 Flexible spider insert 1
5 Coupling segment 19mm A/F 1
6" Hexagonal drive shaft 19mm A/F 1
7 Extended coupling segment dia. 19mm
bore or dia. 24mm bore 1
8 Gearbox extension shaft 1
9 Key 6mm x 6mm x 35mm long 1
10 Flange coupling @ 1
11 Taper lock bush ref 029K0019 O 1
12 Pulley 1
13 Hexagon socket capscrew M6 x 12m oqg) 4
14 Boss for drive coupling ¢ 4
4

15 'Gaco’ 'O’ ring ref RMO 156-24 $\
i

* Note: Specify bore size$ ngs and length on drive shaft.
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GEARBOXES CONNECTED

BY A STANDARD COUPLING
HALF AND AN ELONGATED
HALF

&ARBO}(ES CONNECTED
BY A COUPLING AND AN
EXTENSION SHAFT

GEARBOX PROVIDING DRIVE TO
BOTTOM FEED ROLL GEARBOX
CONNECTED BY PULLEY AND

FLANGED COUPLING

FIG 17. GEARBOX COUPLINGS (cont)

www.DaltonsWadkin.com



www.DaltonsWadkin.com

Wadkin

ll' ILLUSTRATED PARTS LIST

18. DRIVE FROM GEARBOXES TO FEED ROLLS

Ref No. Description No Off.
1 Qutput shaft for gearbox 1
2 Universal drive shaft 'IMS' ref. OA 131 1
3 Key 8mm x 7mm x 35mm long 2
4 External circlip dia. 28mm 1
5 Hexagon socket grubscrew M8 x 8mm long 2
8™ Spigot for universal joint gaiter 1
7" Gaitor 1
8" Jubilee clip dia. 80mm 2

* ltems are not illustrated and are only used ongtke‘bottom
feed roll units on certain head sequence maghines.

v ‘ 0 -
Note: Quantities are for one gea{a&‘@d roll drive unit
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19. DRIVE SHAFTS FOR BEAM RISE AND FALL
Ref No. Description

'Brook’ drive motor

Callar motor (to first gear housing)
Beam rise and fall gearbox

Top head rise and fall gearbox
Cannecting shaft collar

Drive shaft {specify length)
Square end adaptor

Compression spring

Taper pin No. 2

10 External circlip 30mm dia.

11 Nyloe grubscrww M6 x 8mm long @
12 Key 6mm x 6mm x 20mm long O

G w1 A~ WhHN —
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FIG 19 DRIVE SHAFTS FOR BEAM RISE AND FALL
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20. DRIVE TO BOTTOM FEED ROLLS

Ref No. Description No Off,
1 Taper lock bush 'Fenner' ref 2012 dia. 48mm bore 1
2 Pulley 'Fenner ref. P48 8M 20F 3
3 Taper lock bush 'Fenner' ref 2012 19mm dia. bore or

24mm dia.bore 3
4 Special pulley for drive coupling 1
5 Timing belt 'Fenner' ref 1200 8M 20 2
3] Top timing belt cover 2
7 Bottom timing belt cover (not shown) 2
8 Extended coupling segment 19mm dia. bore

or 24mm dia. bore 1
9

Hexagon socket grubscrew M6 x 10mm long @ 1
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USED WHEN GEARBOX IS USED WHEN CONNECTING 70O
CONNECTED TO A FLANGED ANOTHER SERRATED
COUPLING SEGMENT

FIG 20 DRIVE TO BOTTOM FEEDROLLS
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21. BEAM RISE AND FALL GEARBOX

Ref No.

O~ Wwh —

Description

Worm gear housing

Worm shait

Worm wheel

Top cover for worm gear housing

Rise and fall head screw

Nut for rise and fall leadscrew

Bronze brush 30mm O/D 25mm I/D x 20mm long
‘INA' thrust bearing ref. AXK2035

'INA' thrust washer ref. AS 2035

'INA' shaft washer ret WS 81104

Bronze bush 25mm O/D x 20mm I/D x 20mm |
'SKF' bearing ref. 6204 RS O
Hexagon locknut M20 0
Internal circlip dia. 47mm .

Key 6mm x 6mm x 32mm long Q
Hexagon socket capscrew M6 x@long

No Off.
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FIG 21 BEAM RISE AND FALL GEARBOX
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22. TOP ROLLER PRESSURE UNIT
Ref No. Description

Barrel,

Spring tensioner

Split clamp,

Roller arm,

Roller, complete with bearing

Roller pin,

Spring,

Tension pin, 8mm dia. x 24mm long
Tension pin, 5mm dia. x 24mm long

10 Hexagon head setscrew, M12 x 45mm long
11 Circlip, 20mm external

12 Plain washer M12 O

Oo~NOo p Wh —

No Off.

P = M) b e bl et e 2
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FIG 22 TOP ROLLER PRESSURE
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23 TOP PRESSURE MOUNTING

Ref No. Description

Bracket, top pressure

Horizontal bar, longitudinal adjustment
Horizontal bar, transverse adjustment

Split clamp, top pressure horizontal bars
Screwed stud, M10 x 55mm long

Hexagon nut, M10

Washer, M10

Hexagon socket capscrew, M10 x 25mm long
Hexagon head setscrew, M12 x 40mm long

OO ~N®O AW —

No Off.

(1% T 4 TR T S A G N R §

www.DaltonsWadkin.com



www.DaltonsWadkin.com

'ILLUSTRATED PARTS LIST

FIG 23 TOP PRESSURE MOUNTING

Wadkin
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24 SINGLE SIDE ROLLER PRESSURE

Ref No. Description No. Off
1 Bracket , single side roller pressure unit 1
2 Pin, side pressure rolier 1
3 Pressure roller 1
4 Sliding shaft, pressure roller 1
5 Infeed pressure spring

6 Hexagon head screw, M12 x 35mm long 2
7 Washer, 12m, mild steel 2
8 Nylon domed plug, black, 8mm hole @ 1
9 Circlip, 20mm external O 1
10 Bearing, SKF 6004 2RS 0 1
11 Tension pin, 8mm diameter x 30mm fon . 1
12 Tension pin, 5mm diameter x 30mm\i§ 1
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FiG 24 SINGLE SIDE ROLLER PRESSURE
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25. OUTFEED BED ROLL

Ref No. Desctription No Off.
1 Main frame 1
2 Qutfeed table 1
3 Cover for outfeed table 1
4 Front guard 1
5 Tenon for table 1
6 Block for jacking screw 1
7 Bearing housing 2
8 Bedroll assembly 1
9 ‘SKF' bearing ref. 6006-2RS 2
10 External circlip dia. 30mm 1
11 Internal circlip dia. 55mm @ 2
12 Dowel pin O 2
13 Key 8mm x 7mm x 40mm long 0 1
14 Pan head screw M4 x 10mm long . 4
15 Hexagon socket capscrew M8 x 45migNong 2
16 Hexagon head set screw M12 x 5@5%9 3
17 Hexagon locknut 6 1
18 Plain washer M12 £} 2
19 Countersunk screw M6 @m long 3
20 Hexagon socket capsc 10 x 20mm long 4
21 Hexagon head sets 4 x 10mm long 2
22 Tensian pin dia. 6 32mm long 4

N
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FIG 25 OUTFEED BEDROLL

Wadkin
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26. FLANGE MOUNTED FEEDROLL

Ref No. Description No Off.
1 Eye bolt M12 1
2 'C' washer 1
3 Spacer for swing 1
4 Pivot shaft for swing 1
5 Shaft 1
6 Flange 1
7 Feedroll swing 1
8 Disc spring 50mm O/D x 25.4mm VD x 1.5mm 2
9 Bronze bush 30mm O/D x 25mm I/Dx 25mm long 2
10 Bearing 'SKF’ 6006-2RS 2
11 External clip 30mm dia. ((\ 1
12 [nternal circlip 55mm dia- O 1
13 Hexagon head setscrew M12 x 190mm | 1
14 Key 8mm x 7mm x 20mm . 1
15 Locknut M12 ¢ 1
16 Feed roll {specify width and typeli olyurethane or

serrated steel)

17 'Schrader' single acting cgl?@tef IXB 4726C

18 Pivot pin } supplie
19 Retaining clip } cylind
20 Heli-coil insert M12 @p

Note: The s‘ﬁgpending on location, may not require

[ N S N —

items 3 and spacer and disc spring). It may also be
mounte@ reverse position to that shown i.e. with the
d

crag to the rear.
*
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FIG 26

FLANGED MOUNTED FEEDROLL

Wadkin
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SHAFT MOUNTED FEED ROLL

Ref No. Descripiion No Off.
1 Eye bolt M12 1
2 'C' washer 1
3 Spacer for swing 1
4 Pivot shaft for swing 1
5 Key 1
6 Shaft 1
7 Feedroll swing 1
8 Disc spring 50mm O/D x 25.4mm /D X 1.5mm 2
9 Bronze bush 30mm O/D x 25mm /D x 25mm long 2
10 Bearing 'SKF' ref. 6006-2RS 2
11 External circlip 30mm dia. @ 3
12 Internal circlip 55mm dia. O 1
13 Tolerance ring '‘Rencol’ SV30 x 855 0 1
14 Key 8mm x 7mm x 20mm 1
15 Locknut M12 ¢ Q’ 1
16 Spacer (specify width) \ 1
17 Single acting cylinder 'schrader'&B 4726C 1
18 Pivot pin (supplied with cyli 1
19 Retaining clip (supplied nder) 1
20 Hexagon head seiscre 2 x 25mm long 1
21 Hexagon socket co unk screw M4 x 12mmiong 2
22 Feed roll (specify width and type,

ie. polyuretha%' errated steel)
NOTE: 0
The swing, dependimﬁ'\’locatlon may not require items 3 and/or 8 (spacer and disc
spring). It may al ounted in the reverse position to that shown, i.e. with the cranked

arm to the rea&
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FIG 27 SHAFT MOUNTED FEEDROLL
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28. STANDARD VERTICAL SPINDLE
Ref No. Description No Off.

Spindle

Barrel

Pulley spigot

Spindle barrel nut

Spindle barrel locknut

Locking collar

Locking nut

Bearing 'RHFP' ref 6009 (grease packed)

Disc spring washer 71.5mm O/D x 45.5mm /D x 0.7mm
10 Key 8mm x 7mm x 40mm

11 Socket head capscrew M12 x 35mm long @
12 Pulley O

13 Bearing 'RHP' ref 6306 (grease packed) 0

QCOO~NmO A WK -
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28. STANDARD HORIZONTAL SPINDLE

Ret No. Description No Off.
1 Spindle 1
2 Barrel 1
3 Pulley spigot 1
4 Spindle barrel nut 1
5 Spindle barrel locknut 1
6 Locking collar 1
7 Locking nut 1
8 Bearing 'BRHP' ref. 6009 (grease packed) 2
9 Disc spring washer 74.5mm O/D x 55.5mm I/D x 0.8mm 10
10 Key 14mm x 9mm x 60mm 1
11 Socket head capscrew M12 x 35mm long @ 1
12 Pulley O 1
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30. HIGH PRECISION HORIZONTAL SPINDLE
Ref No. Description No Off.

Spindle for outboard bearing

Barrei

Pulley washer

Spindie barrel nut

Spindle barret locknut

Locking collar

Locking nut

Bearings matched pair grease packed

O~ s ON -
S S W W Sy

'RHP' ref 7008 TDUF-EP7 2

9 Bearing spacers comprising of an inner and outerring 2
10 Key 14mm x 9mm x 60mm @ 1
11 Socket head capscrew M12 x 35mm O 1
1

12 Pulley 0
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31. UNIVERSAL HEAD ADJUSTING MECHANISM

Ref No. Description No Off.
1 Universal head spindle, 40mm dia.
square shoulder

2 Locking nut

3 Locking collar assembly

4 Square end shaft extension

5 Digital readout (option)

6 Vertical slide stand

7 Locking handle, M10 x 50mm, male
8 Saddle, universal head

y
;
y
1
1
1
1
1
9 Locking handle 1
10 Digital readout (option) @ 1
11 Horizontal traverse screw O 1
12 Cross slide universal head 0 1
13 Worm gear adjusting shatt . 1
14 Electric motor ‘\(\ 1
15 Drive pulley \17 1
16 Drive belt, Fenner SPZ 940 6 3
17 Pulley/belt housing @ 1
18 Pulley/belt housing cover 1
19 Spindle carriage 6 1
20 Bolt, spindie carria 2
21 Wormwheel, univg ead 1
22 Square end tension 2
23 Taper pin N 2
i

24 Worm g ‘#@
@”
&
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FIG 31 UNIVERSAL HEAD ADJUSTING MECHANISM
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32. UNIT'G' SPLITTING HEAD - SPINDLE (V BELT DRIVE)

Ref No. Description No Off.
1 Spindle 1
2 Pulley 1
3 Key 8mm x 7mm x 80mm long 2
4 Pulley retainer/extractor 1
5 Spacer 1
6 Locknut for spindle 2
7 Locknut for spindle barrel 2
8 Spindle barrel 1
9 Hexagon socket capscrew M12 x 35mm long 1
10 Bearings '‘BHP' 7011 IAU EP7 4
11 Tolerance rings ‘Rencol’' SV50 x 20 @ 3
12 Hexagon socket capscrew M3 x 8mm long O 2
13 Spring washer M12 0 1
14 Key 14mm x 9mm x 40mm jong . 1
15 Spindle saw sleeve locking nut ‘\Q 1
16 1

Saw sleeve 8&

* Specify drive motor hors r and motor speed

%)
5
$ .
&
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33. UNIT 'G' SPLITTING HEAD - SPINDLE (TIMING BELT DRIVEN)

Ref No. Description No Off.
1 Spindie 1
2 Pulley 1
Key 8mm x 7mm x 80mm long 2
4 Key 12mm x 8mm x 40mm long 1
5 Spacer 1
6 Locknut for spindle 2
7 Locknut for spindle barrel 2
8 Spindle barrel 1
9 Saw sleeve 1
10 Bearings 'RHP* 7011 IAU EP7 4
11" Taper lock bush @ 1
12 Hexagon socket capscrew M3 x 8mm long O 2
13 L.ocking nut for saw sleeve 0 1
14 Key 14mm x 9mm x 40mm long . Q’ 1
N\

* Specify drive motor horse power and motor spe
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34. UNIT'G' SPLITTING HEAD - OUTBOARD BEARING

Ref No. Description

1 Protective ring

2 QOutboard bearing sleeve

3 Locknut for outboard bearing

4 End cap for bearing housing

5 Bearing spacer

6 'C" washer

7 Bush for locating pin

8 Housing for bearing

9 Disc spring

10 Bearing 'RHP' 6211-TB-EP7

11 Collar nut "WDS' 404-204 M12 ((\
12 Locating pin O
13 Locating bush 0
14 Black plastic handle M8 .
15 Grubscrew M8 x 30mm long ¢

16 Hexagon socket capscrew M5 long
17 Hexagon socket capscrew M8 m long
18 Hexagon setscrew M8 x 2 ng

19 Plain washer M8

20 Hexagon socket Caps% 6 x 20mm long
21 Tension pin dia. 6 Omm long

22 Stud M12 x 70m@

N
Y

$$

No Off.

NP OOMNMN L BN NMN 2NN 2NN = -
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FIG 34 UNIT 'G' SPLITTING HEAD- OUTBOARD BEARING

Wadkin
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35. UNIT 'G" SPLITTING HEAD - VERTICAL ADJUSTMENT

Ref No. Description

1 Horizontal adjusting nut

2 Biock for mounting nut

3 Traverse screw

4 Block for adjustment plate

5 Sprocket 12 teeth,1/2" pitch, 20mm dia. bore

6 Sprocket 15 teeth,1/2" pitch, 20mm dia. bore

7 Rise and fall shaft

8 Cover for chain

9 Rise and fall top shaft

10 Bevel gear

1 Bracket for bevel gears @
12 Bracket for shaft bearing O
13 Adjustment plate 0
14 Bevel gear

15 Shaft extension

16 Thrust bearing 'INA' AXK 2035 \]7

17 Thrust washer 'INA' AS 2035 6

18 Thrust bearing 'INA' AXK aéb.

19 Thrust washer 'INA" AS

20 Notch nut M24 x 1.5m

21 Plain collar 40mm O, %Smm I/D x 16mm

22 Bronze bush BOW@ x 25mm 1D x 25mm long
23 Bronze bush S@' /D x 20mm /D x 15mm long
24 Taper pin N¢"

25 Taper pi

26 Taper pinWo. 1

27 Chaéz" pitch,44 pitches long

28 Chaintonnecting link

29 ' position indicator

30 'ring '‘Gaco' RM 0196-24

31 External circlip 20mm dia.

32 Hexagon socket capscrew M8 x 20mm long

33 Plain washer M8

34 Hexagon socket capscrew M8 x 60mm long

35 Key 5mm x 5mm x 20mm long

36 Key 8mm x 7mm x 14mm long

37 Collar 32mm O/D x 20 /D x 14mm

No Off.

B T T % T L T N, T S R T T T % J S o, T N, YO NG ., T N, YU S G U W G P T G U (g U Y

www.DaltonsWadkin.com



www.DaltonsWadkin.com

Wadkin

ILLUSTRATED PARTS LIST ll'

FIG 35 UNIT 'G'" SPLITTING HEAD— VERTICAL ADJUSTMENT
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36. UNIT'G' SPLITTING HEAD - HORIZONTAL ADJUSTMENT

tor
0196-24

23 'Sixo’ positio
24 ‘0’ ring 'Ga

Ref No. Description No Off.
1 Spindle barrel traverse nut 1
2 Traverse screw 1
3 Bearing housing for traverse screw 1
4 Motor traverse screw 1
5 Motor traverse nut 1
6 Bearing housing for motor traverse screw 1
7 Shaft for lateral adjustment 1
8 lLateral adjustment shaft 1
9 Universal coupling and square shaft assembly 1
10 Universal coupling and square tube assembly 1
11 Bracket for adjustment shaft 1
12 Square end shaft extension O 1
13 Notched nut M24 x 1.5p 2
14 Thrust washer INA' AS 2035 . 4
15 Thrust bearing 'INA" AXK 2035 ‘\(\ 2
16 Sprocket for axial adjustment \& 4
17 Chain 1/2" pitch, 49 pitches Ionb 1
18 Connecting link 2
19 Chain 1/2" pitch, 41 pit@ng 1
20 External circlip dia. 20 3
21 Bronze bush 25mm€%t 20mm I/D x 15mm long 2
22 Bronze bush 25 /D x 20mm I/D x 25mm long L
1
1
25 Taper . 5
26 Hexagon'sécket capscrew M8 x 20mm long 2
27 Pla@éher M8 2
28 on locknut M16 2
29 & ust washer 'INA' AS 1730 3
30 haft washer 'INA' WS 81103 1
31 Thrust bearing 'INA" AXK 1730 2
32 Hexagon socket capscrew M6 x 16mm long 4
33 Bronze bush 20mm O/D x 16mm I/D x 16mm long 1
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37. UNIT 'G' SPLITTING HEAD-TOP PAD PRESSURE AND RIVING KNIVES

Ref No. Description No Off.
1 Screw for pressure slide 1
2 Bracket for mounting top pressure 1
3 Nut for splitting saw motor plate 1
4 Stide 1
5 Strip for jacking pressure slide 1
6 Strip for pressure slide 2
7 Stop for pressure bracket 1
8 Block for pressure pad 1
9 Plate for mounting pressure pad 1
10 Pressure pad 1
11 Bracket for top pressure @ 1
12 Mounting block for riving knife carrier O 20
13 Stud for mounting riving knives 0 4
14 Riving knife . 10
15 Carrier for riving knife * Q 10
16 Hexagon socket capscrew M6 x3Qma long 20
17 Hexagon socket countersunk s4 x 10mm long 30
18 Plain washer M12 12
19 Spring washer M12 @ 8
20 Plain nut M12 8
21 Stud M12 x 40mm 4
22 Loose collar 28 D x 16mm I/D x 12mm long 2
23 Taper pin no.’%, 2
24 Bronze hea ush 22mm O/D x 16mm I/D x

12mm 2
25 Hexagon $tcket capscrew M6 x 12mm long g
26 H n socket capscrew M8 x 26mm long 12
27 gon socket grubscrew M6 x 30mm long 3
28 $ knut M6 3
29 Hexagon set screw M8 x 50mm iong 2
30 Hexagon set screw M8 x 16mm long 2
31 Hexagon set screw M12 x 30mm long 2

B www.DaltonsWadkin.com
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FIG 37 UNIT 'G’ SPLITTING HEAD —~ TOP PAD PRESSURE AND RIVING KNIVES
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38. UNIT 'G’ SPLITTING HEAD - ANTI-KICK BACK FINGERS
Ref No. Description No Off.

Plate for anti-kick back finger frame
Bar for anti-kick frame

Shaft for finger pivot

Plate for mounting anti-kick fingers
Fingers

Ball knob M12

Thrust washer 'INA' AS 2035

Stud M12 x 65mm long

Notch nut M20 x 1.5p

10 Locknut M16

OCOoo~N®DUA WA =

11 Plain washer M16 @
12 Hexagon socket capscrew M16 x 40mm Eono

13 Black plastic handle M8 0

14 Stud M8 x 70mm long
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FIG 38 UNIT 'G' SPLITTING HEAD- ANTI KICK BACK FINGERS
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39.

UNIT 'G' SPLITTING HEAD-CHAIN TENSIONER TO HORIZONTAL SPINDLE

Ref No. Description No Ofif.

Chain tensioner

Bar for chain tensioner

Pin

Hexagon nut M12

Plain washer M12

Nyloc nut M12

Setscrew and washer (one of the four
motor mounting plate screws)

8 Stud M12 x 85mm long 1

SN OB WO -
PO Q) =k ek
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Wadkin

'l' ILLUSTRATED PARTS LIST

40 INTERMEDIATE FEED ROLL

Ref No. Desctription No Off.
1 Pivot bracket (specity left hand as
iflustration or right hand) 1
2 Pivot arm 1
3 Cylinder bracket 1
4 Tension pin {stop pin} 1
5 Shoulder screw 1
6 Handwheel 1
7 Taper pin No. 0 1
8 Plunger 1
9 Plunger body (loctite into pivot arm) 1
10 Bush 30mm /D x 35mm O/D x 20mm long @ i
11 Chamiered notch nut 2
12 "Schrader’single acting cylinder ref I XB 47& 1
13 Rubber washer (supplied with cylinder}s, 2
14 Steel washer (supplied with cylinde \b 1
15 Nyloc nut {supplied with cylinder \L 1
16 Pivot pin (supplied with cylinde 1
17 Retaining clip for pivot pin ied with cylinder) 1
18 Eye bolt 1
19 Nut M12 1
20 Steel serrated feed Q@ 2
21 Shaft 1
22 Rear bearing (o] 1
23 Front bearin sing 1
24 Drive g 2
1
1
4
2

25 Idter gear
26 Fe shaft
27 §$n 'RHP" ref. 16010

28 rings "RHP’ ref. 16006

29 pacers for feed rolls (specify width)

30 'C' washer 2
31 Hexagon head setscrew M12 x 30mm long 2
32 M12 washer 2
33 Key 10mm x 8mm x 115mm long 2
34 Hexagon socket countersunk screw M4 x 12mm long 4
35 Shaft mounted feedroll swing 1
36 Cover for feed rolls {not illustrated) 1
37 Block spacer for cover (not illustrated) 2
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SECTION 5 ILLUSTRATED PARTS LIST .i(i

S\ ™

23\

24\\ g

22— : !

" FIG 40 INTERMEDIATE FEED ROLL
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Wadkin
ILLUSTRATED PARTS LIST

41  PUSH FEED SYSTEM

Ref no. Description No. off

Top Rolier

Bottom Roller

Side Skid Pressure Roller

Side Pressure Roller

Top Cylinder

Air Switch

Set Screw (Bottom) (Factory Set)
Set Screw (Top) (Factory Set)
Air Cylinder

CO~-~NDHO A W
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Wadkin
ILLUSTRATED PARTS LIST

42 INFEED NIP DRIVEN ROLLER SYSTEM

Ref No. Description No. Off

Pneumatically-controlled top feed rolls
Adjusting nut

Compression spring
Pneumatically-controlled bottom feed rolls
Selector switch (nat shown)

Regulator (not shown)

Db WK -
U OV PN Y
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[LLUSTRATED PARTS LIST

FIG 42 INFEED NIP DRIVEN ROLLER SYSTEM
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[LLUSTRATED PARTS LIST

43 XE E-UNIT (OUTBOARD BEARING TOP HEAD)

Ref. No. Description

1 Protective ring for hydrogrip sleeve

2 Locknut for outboard bearing

3 Bearing spacer

4 Disc spring 99mmO/D x 705mm1/D x lmm

5 End cap for outboard bearing housing

6 R.H.P. dgrease packed bearing 6211-TB-EP7
7 Qutboard bearing housing

8 Drive key

9 Hexagon socket capscrew M3 x 12mm long
10 Hexagon socket capscrew M5 x 12mm long
11 Hexagon socket cap screw M6 x 12mm long
12 ETP sleeve (less front plate)

13 Grease nipple ) ) Items oendyNgupplied
14 Pressure release valve } With .
15 Hand wheel M8 threaded 6%
16 Collar nut WDS 404-204 M12
17 Taper dowel 12 x 40 (2>

18 Shoulder screw

19 'C' washer
20 Stud M12 x 70mm long <:£?>

O
&
&.

[ $$

No Off
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Wadkin
ILLUSTRATED PARTS LIST

43 XE E-UNIT (TOP HEAD PAD PRESSURE)

Ref. No. Description

1 Cover for top head pressure spring

2 Nut for top head pressure adjustment

3 Pointer support first top head

OR pointer support second top head

4 Wear strip

5 Saddle for top head pressure

& 0-130mm Metric scale

7 Pointer

8 Screw for top head pressure adjustment

9 Bracket for mounting top head pressure p

a
10 Cross tenon d@

11 Slide for top head pressure

12 Hexagon head setscrew <:)
13 Hexagon socket grubscrew Mé x Smm.as}g
14 Hexagon sccket capscrew M10 x 16 ong
15 Hexagon socket capscrew M10 x ong
16 Hexagon socket capscrew M6 x 1 long

17 Compression spring 'Flexo' 2
18 Thrust washer 'INA AS 12@
19 Locknut M12

20 Taper pin CE,

21 Handwheel M12 Q

22 Belicoil insert M12

23 Tee nut WDS 66420 <:>

24 Stud M10 x 55mm

25 Nut M10

26 Plain large v@r M10

27 Hexagon sock t \€apscrew M8 x 20mm long

28 Collar $
29 Pad pres shoe

with

OR Pad pre e shoe for éfor machine
split counter profiling |©one top head only

OR ;ag presoure S§02 for for machine with two
29 pressare Sho or more top heads

g 125 cotting circle

OR Pad pressure shoe for soft pads {(optional)

No. Off
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Wadkin
[LLUSTRATED PARTS LIST l

1 . 2i
s 20
\ ’

412
N Kee 2
’ >

23,24,25,26

FIG 43 XE E-UNIT (TOP HEAD PAD PRESSURE)
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ILLUSTRATED PARTS LIST

43 XE E-UNIT (TOP HEAD CHIPBREAKER)

Desaiption

Wear strip

Screw

Thumb nut WDS 614-204

Hand knob

Cap for tension spring

Adjusting screw

Plate for adjusting screw

Swing for chipbreaker (front)

Stop for top head chipbreaker @
Swing for chipreaker (rear)

Shaft for chipbreaker pivot O

Eve bolt
Hod for chipbreaker carrier

*
Adjusting screw for top chipbreakei\o

Baffle/spring housing
Block for spacing baffle
Shoe for chipbreaker (2>

Pin of chipbreaker shoe pi

Bracket for mounting chipb Ker shoe
Hexagon head setscrew MB GE? mmlong
Stud M12 x 50mm long

Large washer M12

Nut M12 \5§>
Hexagon head grub?z}' M6 x 20mm long

Locknut M6

Hexagon socket@screw ME& x lémm long

Hexagon sockef cdpscrew M12 x 30mm long
@x 25mm ID x 16mm wide

Collar 40m
Disc sprié Omm OD x 25.4mm ID x 1.5
esto SG M12

Rod clev
Nut M1
Lock screw M12

Stud M12 x 65mm long

Washer M12

Nut M12

Hexagon head setscrew M6 x 30mm long

Hexagon socket grubscrew M6 x 10mm long

Oilite bronze bush 20mm OD x 1l6mm ID x l1Zmm long
Compression spring

Hexagon socket capscrew M10 x 60mm long
Compresion sping 135mm long x 28.2 OD x 21.8 ID
Thrust washer INA AS 1226

No. Off
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Wadkin
. [LLUSTRATED PARTS LIST '

21,2223, 0% 2
20

16

{at

b
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& \4
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‘\.‘\T‘A; Al
e /,

13 T4

o

.
D

Q Az

j

33,34,35
36

17 39 38 18 19 37 40

FIG 43 XE E-UNIT (TOP HEAD CHIPBREAKER)
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ILLUSTRATED PARTS LIST

43 XE ElHﬂT(OUTBCMHHJBEARHKBSECCWH)BOTTON!HEAD)

Ref. No,

OO0~ O U s O B et

Description

Protective ring for hydrogrip sleeve
Locknut for outboard bearing

Bearing spacer

Disc spring 99mmO/D X 70.5mml/D x lmm
End cap for outboard bearing housing
R.H.P. grease packed bearing 6211-TB-EP7

Outboard bearing housing
Drive key
Hexagon socket capscrew M3 x 12mm long @
Hexagon socket capscrew M5 x 12mm long O
Hexagon socket cap screw M6 x 12mm lon

ETP sleeve (less front plate}

Grease nipple Item\sﬁ}qupplied

Pressure release valve Wit sleeve .
Hand wheel M8 threaded

Collar nut WDS 404-204 M12 (2>
Taper dowel 12 x 40
Shoulder screw

'C' washer
Stud M12 x 70mm long

K\
Q"b

§

No Off
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ILLUSTRATED PARTS LIST

43 XE E-UNIT (SECOND BOTTOM HEAD JOINTER)

Ref. No. Description

Slideway for bottom head jointer feed
Slide for bottom head jointer Ffeed
Saddle for bottom head jointer

Slide for bottom head jointer traverse
Screw for horizontal jointer traverse
Nut for jointer feed

Sleeve for jointer feed

Screw for jointer feed

Dial for jointer adjustment

Jointer feed slide strip

Square drive adaptor

Wear Strip
Clamp Block C)

Body for profile jointer stone . Qo
Plate for profile jointer stone holder l\

Spring anchor pin
Block for jointer traverse/stop @

Washer for profile jointer stone holde
Holder for straight jointer stone

Clamp plate @
Tension pin fmm dia x 40mm long

Tension pin 4mm dia x 12mm lon

Hexagon socket grubscrew M6 x %m long
Handwheel
Taper Pin
Large diameter plain wa
Helicoil insert M12 Fla
Hexagon socket capsexs@ M6 x16mm long
'GACD' '0' ring R¥
Extension spring

Tension pin a x 16m long

Hexagon soc ubscrew MB x 25mm long
Hexagon 1 M8

Hexagon setscrew M8 x 30mm long

Plain washer M8

Hexagon socket capscrew M6 x 25mm long
Bronze headed bush 18wn O/D x 1Zmm I/D x 8mm long
Plain collar 25mm O/D X 12mm I/D x l2mm width
Tension pin 4mm dia x 24mm long

Plain washer M12

Hexagon locknut M12

Stud M12 x 55mm long

Hexagon socket capscrew M8 x S50mm long
Hexagon scoekt capscrew M8 x 25mm long
Hexagon socket capscrew M8 x 40mm long
Hexagon locknut M8

Collar nut 'WDS' 404-204 MiZ2

Plain washer M12

Hexagon nut M12

Hexagon socket capscrew MLO x 20mm long

No. Off
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{ILLUSTRATED PARTS LIST
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- N O T
1n.m % 3.20
o~

FIG 43 XE E-UNIT (SECOND BOTTOM HEAD JOINTER)

24,25

13

12,36

2 'off

4,50

729281 8 30 3 3233 3 14735
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Wadkin
ILLUSTRATED PARTS LIST

43 XE E-UNIT (TOP HEAD JOINTER)

Ref No. Description No. Off
1 Siide for jointer 1
2 Wear strip 1
3 Traverse screw 1
4 Index feed screw 1
5 Clamp block 1
6 Stone cartridge 1
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ILLUSTRATED PARTS LIST

1,2

FIG 43 XE E-UNIT (TOP HEAD JOINTER)
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